ON-LINE CONTROL OF POLYMER ADDITION TO PREVENT MASSIVE
SLUDGE WASHOUT

By Alexis Vanderhasselt," Bob De Clercg,” Bart Vander haegen,® Peter Vanrolleghem,’
and Willy Verstraete®

ABSTRACT: An experimental method that quantifies the effect of polymer dosing on sludge settling charac-
teristics is proposed. This method consists of recording batch settling curves at a grid of sludge and polymer
concentrations. The effect of the polymer was found to depend on the mixing time between the dosing of the
polymer and the start of the batch sedimentation. The recorded effects could be successfully implemented in a
1D dynamic settler model. From the literature it was concluded that keeping the sludge blanket below a certain
[...]
currents (Ekama et al. 1997) were not considered. All of these
processes may negatively affect X Adverse effects of erosion
processes will be reduced when the maximum allowable SBH
is adjusted on the basis of full-scale experience with the strat-
egy. It is not expected, nor essential, that this height corre-
sponds to the height used in the simulations. Adverse effects
brought on by shock waves cannot be directly tackled by the

addition of polymer, but should be deat with by smooth
pumping (Bergh and Olsson 1996). At lower temperatures, ris-
ing sludge can be counteracted by reduction of the solids res-
idence time in the settler. This can be realized, for example,
by the addition of polymer. Still, at higher temperatures
(20°C), only a reduction of the nitrate concentration in the
clarifier influent is a viable option (Hinze et al. 1993).

The difference between the amount of polymer (5.4 USD/
L) that is currently dosed (2,000 L/month) and what is needed
in the automated control strategies (7 L/month) is striking.
Different reasons can be put forth. First of all, in the actual
clarifier a strong density current exists that erodes sludge from
the dudge blanket. This forces operators to keep the sudge
blanket below 0.5 m. Note that, with the model a control strat-
egy based on keeping the sludge blanket below this height
requires 30 times more polymer than the ones reported in Ta-
ble 1 (data not shown). This explains an important part of the
difference between the full-scale uncontrolled and the fully

JOURNAL OF ENVIRONMENTAL ENGINEERING / NOVEMBER 1999 / 1019



1.6
1.4
1.2

SBH (m)

0.6 1
0.4 |
02

1000 2000

Time (h)

0 500 1500 2500

(d) Control law: Qpol = 10-7# (Xinf1 *Qinfl - 775.000) + 10+(SBH - 1.5)

1.8
16 1
14 1
1.2

SBH (m)

0.8
06 |
04
02

1000 1500 2000 2500

Time (h)

500

(e) Control law: Qpo| =2 x10-6 % (SSVinf1 *Qinfl - 85.000)

=

1.2

1.4

1
0.8
0.6 -

SBH (m)

0.4
0.2

0

0 500 1000 1500 2000 2500

Time (h}

025 — — 70
i —— Q_polymer
02 ! E
€ 2
> =4
£ 015 ] 3
g g
£ Q
= 014 5]
[=]
5 :
0.05 c‘?
0
0 500 1000 1500 2000 2500
Time (h)
0.25 — — 70
—— Q_polymer 60 .
02 £
s _ Q_polyrper 50 2
€ ~cumulative B
5 015 1 40 2
£ 3
> a0 o
g o1 g
g - 20 gj
0.05
b’y o °
0 . "‘ﬂ’f}b‘]“ﬂ : o
0 500 1000 1500 2000 2500
Time (h)
0.25 — 70
’—Q_polymer
£ o2 Bl
% ' —Q_polymer 1 50 E
= i fei]
= cumulative s
] — =
; 0.15 1 40 %
° S
% 30 3
o 0.1 5
20 £
0.05 - 8
10 o
0 0

500

1000 1500 2000 2500

Time (h)

() Control law: Qpol = 7.2 X107+ (SSVinf|* Qjnf] - 85004) + 8.7+(SBH - 1.5)

FIG. 5.

controlled (model) clarifier. The design of the rectangular clar-
ifier under study promotes density currents and the erosion of
the sludge blanket because of the following:

e The clarifier is too shallow. It does not have 3 m of depth
(““Arbeitsblat’’ 1991). Also, no sludge removal occurs un-
der the effluent weirs that results in the accumulation of
solids and a further decrease of the effective height of the
clarifier at this critical location.
The inlet of the clarifier is situated 1.1 m above the clar-
ifier bottom leading to a considerable waterfall effect.
Krebs et al. (1995) identify an inlet height of 0.5 m to be
beneficial to limit density currents.
* The effluent launders consist of series of double-sided lat-
eral launders that are situated at the end of the clarifier.
Such design enhances the erosion of sludge from the blan-

(Continued)

ket to the effluent. Effluent weirs should be about 5 m
from the end wall (“*Arbeitsblat’’ 1991).

Other reasons for the considerable difference in the simu-
lated and actual polymer dosing are that the dosing point of
the actual plant layout is far from optimal: There is a consid-
erable period of high turbulent mixing between the dosing of
the polymer and the entrance in the clarifier. The experimental
data have shown that this may significantly reduce the effec-
tiveness of the polymer.

Presently, the polymer dosing is adjusted only using oper-
ator experience. Currently, the operator does not utilize any of
the on-line information used in the different control strategies.
Neither is the operator continuously present at the clarifier to
adjust the polymer pumping rate. Because a massive escape
of sludge cannot be tolerated, he is forced to keep polymer
dosing at a rather safe/high level.

1020 / JOURNAL OF ENVIRONMENTAL ENGINEERING / NOVEMBER 1999



TABLE 2. Polymer Requirement and Time-Integrated Excess
of Critical Blanket Height for Suboptimal Tuned (10% Deviation)
Control Strategies and Reference Case

Time-inte-
Polymer grated excess
Type requirement | of the critical
of (0.1%) SBH
control Control law (m°) (m=h)
(1) 2 (3) (4)
— Reference (no polymer) 0 672.3
FB Qpo = 3.7% (SBH — 1.65) 225 (—0.2) 14.3
FF Quo = 0.9 X 1073+ (Q_infl — 154) 5.9 (—59) 166.5
FF Qpo = 1.35 X 107 7* (Xina* Qi — 6.0 (—18.3) 564.8
880,000)
FF/FB  [Qu = 0.9 X 107 "* (Xim* Qi — 31.8 (+8.1) 6.6
852,500) + 9* (SBH — 1.65)
FF Quor = 1.8 X 107°* (SSVni* Qinn 6.5 (—25.2) 560.6
— 93,500)
FF/FB  |Qu = 6.5 X 10 "* (SSVim* Qi 29.2 (+5.9) 75
— 99,000) + 7.8* (SBH —
1.65)

CONCLUSIONS

This study found that the effect of the polymer on the set-
tling properties depends on the mixing time between addition
of polymer and initiation of the sedimentation. It was easy to
incorporate this into a 1D settler model. Model analysis con-
firmed that the effluent suspended solids concentration can be
held consistently low when the sludge blanket is kept below
a critical height. Strategies aimed at doing this can be based
on SBH, hydraulic loading, solids loading, or sludge volume
loading. In simulations, all of the different control strategies,
except for the one based on the hydraulic loading, were found
equally effective. Therefore, selection of the control loop
should be based on the sensitivity of the control parameters
for tuning and the ease at which they can be implemented.

ACKNOWLEDGMENTS

This research was funded by a scholarship from the Flemish Institute
for the Promotion of Scientific-Technological Research in the Industry.

APPENDIX|. REFERENCES

Albertson, O. E. (1992). ““Clarifier design.”’ Design and retrofit of waste-
water treatment plants for biological nutrient removal, C. W. Randall,
J. L. Barnard, and H. D. Stensel, eds., Technomic Publishing, Lancas-
ter, Pa., 185-254.

Andrews, J. F, Stenstrom, M. K., and Buhr, H. O. (1976). *‘Control
systems for the reduction of effluent variability from the activated
sludge process.”” Prog. Water Technol., 8(1), 41—-68.

“Arbeitsblat A 131—Bemessung von einstufigen Belebungsanlagen ab
5000 Einwohnerwerten.”” (1991). Abwassertechnische Vereinigung
eV., St. Ausustin, Germany (in German).

Bergh, S. G., and Olsson, G. (1996). ‘‘Knowledge based diagnosis of
solids-liquid separation problems.”” Water Sci. and Technol., 33(2),
219-226.

Brent, R. P. (1973). Algorithms for minimization without derivatives.
Prentice-Hall, Englewood Cliffs, N.J.

Chancelier, J. P, Cohen de Lara, M., Joannis, C., and Pacard, F. (1997).
“New insights in dynamic modeling of a secondary settler-1. Flux the-
ory and steady-states analysis.”” Water Res., 31, 1847-1856.

Daigger, G. T. (1995). ““Development of refined clarifier operating dia-
grams using an updated settling characteristics database.”” Water Envir.
Res., 67, 95—100.

Deininger, A. (1994). “Influence of combined sewage influent on sec-
ondary clarifiers of activated sludge plants.”” Water Sci. and Technal.,
30(4), 67—70.

Ekama, G. A., et al. (1997). * Secondary settling tanks: Theory, modeling,
design and operation.”” |AWQ Scientific and Tech. Rep. No. 6, IAWQ,
London.

Grijspeerdt, K., Bogaert, H., and Verstraete, W. (1996). ‘‘ Design and ver-
ification of a model secondary clarifier for activated sludge.”” J. Chem.
Technol. Biot., 67, 404—-412.

Henze, M., Dupont, R., Grau, P, and De La Sota, A. (1993). ““Rising
sludge in secondary settlers due to denitrification.”” Water Res., 27,
231-236.

““Hydraulische en technologische aspecten van het nabezinkproces, 2
ronde nabezinktanks (Praktijkonderzoek).”” (1981a). Stowa, Utrecht,
The Netherlands 64p (in Dutch).

Jeppsson, U. (1996). “Modelling aspects of wastewater treatment pro-
cess,”’ PhD thesis, Lund University, Sweden.

Krebs, P. (1995). ““Success and shortcomings of clarifier modelling.”’
Water Sci. and Technol., 31(2), 181-191.

Krebs, P, Vischer, D., and Gujer, W. (1995). ““Inlet structure design for
final clarifiers.”” J. Envir. Engrg., ASCE, 121(8), 558—564.

Lumely, D. J., Bamér, P, and Adamsson, J. (1988). ‘‘Investigations of
secondary settling at a large treatment plant.”” Water Sci. and Technol .,
20(4-5), 133-142.

Miller, J. R., and Krauth, K. (1998). *‘ Wastewater flow management to
maximise the capacity of sewage treatment plants.’” Water Sci. and
Technoal., 37(9), 49-56.

Nielsen, M. K., Carstensen, J., and Harremoes, P. (1996). ‘‘ Combined
control of sewer and treatment plant during rainstorm.”” Water Sci. and
Technol., 34(3—4), 181-187.

Nyberg, U., Andersson, B., and Aspegren, H. (1996). ‘‘Real time control
for minimizing effluent concentrations during stormwater events.”” Wa-
ter <ci. and Technol., 34(3—4), 127-134.

Olsson, G. (1977). * State of the art in sewage treatment plant control.’’
AIChE Symp. Ser., 159(72), 52—76.

Olsson, G., and Jeppsson, U. (1994). ‘“ Establishing cause-effect relation-
ships in activated sludge plants—What can be controlled.”” Proc., 8th
Forum for Appl. Biotechnology, Bruges, University Gent, Belgium,
Med. Fac. Landbouw. Univ., 59(4a), 2057—-2070.

“Overbelasting van nabezinktanks, Voordkomen van slibverlies met po-
lyelectrolieten.”” (1981b). Stowa, Utrecht, The Netherlands (in Dutch).

Ozinsky, A. E., and Ekama, G. A. (1995). ** Secondary settling tank mod-
elling and design part 2: Linking sludge settleability measures.”’ Water
SA, 21, 333-349.

Shao, Y. J,, Starr, M., Kaporis, K., Kim, H. S,, and Jenkins, D. (1997).
** Polymer addition as a solution to Nocardiafoaming problems.’” Water
Environ. Res., 69, 25-27.

Standard methods for the examination of water and wastewater. 18th Ed.,
American Public Health Association, Washington, D.C.

Tsa, Y. P, Ouyang, C. F., Wu, M. Y., and Chiang, W. L. (1996). ‘* Effluent
suspended solids control of activated sludge process by fuzzy control
approach.”” Water Envir. Res., 68, 1045—1053.

Vanderhasselt, A., and Verstraete, W. (1999). *“ Short-term effects of ad-
ditives on sludge sedimentation characteristics.”’ Water Res., 33, 381—
390.

Van Haandel, A. C. (1992). ““Activated sludge settling part I1: Settling
theory and application to design and optimisation.”” Water SA, 18, 173—
180.

Vanrolleghem, P, Van Der Schueren D., Krikilion, G., Grijspeerdt, K.,
Willems, P, and Verstraete, W. (1996). ** On-line quantification of set-
tling properties with in-sensor-experiments in an automated settlome-
ter.”” Water <ci. and Technol., 33(1), 37-51.

Vesilind, P. A. (1968). ‘‘ Theoretical considerations: Design of prototype
thickeners from batch settling tests.”” Water and Sewage Works, 115—
302.

Wen, H. J., Liu, C. |, and Lee, D. J. (1997). “‘ Size and density of floc-
culated sludge flocs.”” J. Envir. Sci. Heal., 32(4), 1125-1137.

APPENDIX Il. NOTATION

The following symbols are used in this paper:

k = Vesilind settling parameter (m/h);
n = Vesilind settling parameter (m%Kkg);
P = polymer concentration (ppm);
Qi = influent flow rate of the clarifier (m*/h);
b = Ppolymer dosing rate (m*h);
SBH = dludge blanket height (m);
SSV = stirred sludge volume (mL/L);
Vs = zone settling velocity (m/h);
X = sludge concentration (kg/m®);
X4 = effluent suspended solids (mg/L); and
X = clarifier feed suspended solids concentration (g/m?).

JOURNAL OF ENVIRONMENTAL ENGINEERING / NOVEMBER 1999 / 1021



